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Test Report Declare

Applicant

SELVAS Healthcare, Inc.

Address

155, Sinseong-ro, Yuseong-gu, Daejeon, Republic of Korea

Equipment under Test

OCR Multi-Player

Model No.

TOOET, T90EZ

Trade Mark N/A
Manufacturer Shenzhen Moss Technology Co., Ltd.

Room 498, F1, TCL International E-City, 1001 Sun Yat-sen
Address

Garden Road, Xili Street, Nanshan District, Shenzhen

Test Standard Used:

Test procedure used: ANSI C63.10:2013, 789033 D02 General U-NIl Test Procedures New

Rules v02r01

We Declare:

The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd. and

in the configuration tested the equipment complied with the standards specified above. The test

results are contained in this test report and Dongguan Dongdian Testing Service Co., Ltd. is

assumed of full responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC standards.

FCC Rules and Regulations Part 15 Subpart E.

Report No: DDT-R22051321-2E04

Date of Receipt: |Jul. 26,2022 Date of Test: |Jul. 26,2022 ~ Aug. 30, 2022

Prepared By:

5 AV I Zj\fg

Approved By:

Sanvin Zheng /Engineer

Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of test results

The EUT have been tested according to the applicable standards as referenced below.
Description of Test Item Standard Results
6/26db Bandwidth and 99% Bandwidth FCC 15.407 (e) Pass
Maximum Conducted Output Power FCC 15.407 (a) Pass
Power Spectral Density FCC 15.407 (a) Pass
Frequency Stability Measurement FCC 15.407 (g) Pass
FCC 15.407 (a)
Emissions in restricted frequency bands FCC 15.209 Pass
FCC 15.205
Band Edge Compliance FCC 15.209 Pass
FCC 15.205
Power Line Conducted Emission FCC 15.207 Pass
Antenna requirement FCC 15.203 Pass
Dynamic Frequency Selection FCC 15.407 (h) Pass

FCC 15.407 (a)
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2. General test information

2.1. Description of EUT

EUT* Name :|OCR Multi-Player

Model Number :|T90ET, T90EZ

All model circuits share the same electrical, mechanical and
physical structure, with the only difference is that T9OET has rear
camera and OCR functions, while T90EZ does not. Therefore, the
test model is T90ET.

EUT function description |: |Please reference user manual of this device

.|DC 3.8V powered by Li-Polymer Battery

"|DC 5V powered by external USB

Radio Technology :|IEEE 802.11a/n/ac

IEEE 802.11a: 5180MHz-5240MHz, 5260MHz-5320MHz,
5500MHz-5700MHz, 5745MHz-5825MHz

IEEE 802.11n HT20: 5180MHz-5240MHz, 5260MHZz-5320MHz,
5500MHz-5700MHz, 5745MHz-5825MHz

IEEE 802.11n HT40: 5190MHz-5230MHz, 5270MHz-5310MHz,
|5510MHz-5670MHz, 5755MHz-5755MHz

"|IEEE 802.11ac HT20: 5180MHz-5240MHz,
5260MHz-5320MHz,5500MHz-5700MHz, 5745MHz-5825MHz
IEEE 802.11ac HT40: 5190MHz-5230MHz, 5270MHz-5310MHz,
5510MHz-5670MHz, 5755MHz-5755MHz

IEEE 802.11ac HT80: 5210MHz, 5290MHz, 5530MHz,5610MHz,
5775MHz

IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

_|IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM, QPSK,
"IBPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

IEEE 802.11n HT20: 7.2, 14.2, 21.7, 28.9, 43.3, 57.8, 65, 72.2
Mbps

IEEE 802.11n HT40: 15, 30, 45, 60, 90, 120, 135, 150 Mbps
.|IEEE 802.11ac HT20: 7.2, 14.2, 21.7, 28.9, 43.3, 57.8, 65, 72.2,
"186.7Mbps

IEEE 802.11ac HT40: 15, 30, 45, 60, 90, 120, 135, 150, 180,
200Mbps

IEEE 802.11ac HT80: 32.5, 65, 97.5, 130, 195, 260, 292.5, 325,
390, 433.3Mbps

Antenna Gain :|[FPC antenna, maximum PK gain: 2.95 dBi

11S22051321-04 for conductive

'1S22051321-05 for radiation

Note 1: EUT is the ab. of equipment under test.

Model Difference

Power Supply

FCC Operation frequency

Modulation

Transmitter rate

Sample Number

Note 2: According exploratory explorer test, The 802.11n HT20/n HT40 mode are the same
attribute with the 802.11ac VHT20 / ac VHT40 mode, so choose the 802.11n HT20/n HT40 mode

to test and report.

Page 7 of 181 |



Dongguan Dongdian Testing Service Co.,

Ltd.

Report No.: DDT-R22051321-2E04

2.2. Accessories of EUT

Accessories Manufacturer Model number Description
Input: 100-240V~50/60Hz 0.3A
Power Supply N/A ICP12-050-200B Output: DC 5.0V/2.0A 10.0W
Type-C cable N/A N/A N/A
2.3. Assistant equipment used for test
Ass_lstant Manufacturer Model number EM.C Other
equipment Compliance
N/A N/A N/A N/A N/A

2.4. Block diagram of EUT configuration for test

Test software: scrcpy.exe
The test software was used to control EUT work in Continuous Tx mode, and select test channel,
wireless mode as below table.

EUT

Channel Frequency

Tested mode, channel, and data rate information
Mode Setting Tx data rate (Mpbs)
Power (see Note) (MH2)
16 6 Low: CH36 5180
16 6 Middle: CH40 5200
16 6 High: CH48 5240
16 6 Low: CH52 5260
16 6 Middle: CH56 5280
16 6 High: CH64 5320
EEE 802.11a 16 6 Low: CH100 5500
16 6 Middle: CH116 5580
16 6 High: CH140 5700
16 6 Low: CH149 5745
16 6 Middle: CH157 5785
16 6 High: CH165 5825
16 MCS 0 Low: CH36 5180
16 MCS 0 Middle: CH40 5200
16 MCS 0 High: CH48 5240
16 MCS 0 Low: CH52 5260
IEEE 802.11n 16 MCS 0 Middle: CH56 5280
HT20 16 MCS 0 High: CH64 5320
16 MCS 0 Low: CH100 5500
16 MCS 0 Middle: CH116 5580
16 MCS 0 High: CH140 5700
16 MCS 0 Low: CH149 5745
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16 MCS 0 Middle: CH157 5785
16 MCS 0 High: CH165 5825
16 MCS 0 Low: CH38 5190
16 MCS 0 Middle: CH46 5230
16 MCS 0 High: CH54 5270
16 MCS 0 Low: CH62 5310
IEEE So8n 16 MCS 0 Middle: CH102 5510
16 MCS 0 High: CH110 5550
16 MCS 0 Low: CH134 5670
16 MCS 0 Middle: CH151 5755
16 MCS 0 High: CH159 5795
16 MCS 0 Low: CH36 5180
16 MCS 0 Middle: CH40 5200
16 MCS 0 High: CH48 5240
16 MCS 0 Low: CH52 5260
16 MCS 0 Middle: CH56 5280
IEEE 802.11ac 16 MCS 0 High: CH64 5320
HT20 16 MCS 0 Low: CH100 5500
16 MCS 0 Middle: CH116 5580
16 MCS 0 High: CH140 5700
16 MCS 0 Low: CH149 5745
16 MCS 0 Middle: CH157 5785
16 MCS 0 High: CH165 5825
16 MCS 0 Low: CH38 5190
16 MCS 0 Middle: CH46 5230
16 MCS 0 High: CH54 5270
16 MCS 0 Low: CH62 5310
'EEEHSTofdllac 16 MCS 0 Middle: CH102 5510
16 MCS 0 High: CH110 5550
16 MCS 0 Low: CH134 5670 |
16 MCS 0 Middle: CH151 5755
16 MCS 0 High: CH159 5795
16 MCS 0 CH42 5210
16 MCS 0 CH58 5290
'EEEHST(&“""C 16 MCS 0 CH106 5530
16 MCS 0 CH122 5610
16 MCS 0 CH155 5775
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2.5. Deviations of test standard

No Deviation.
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2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106 kPa

2.7. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd.

Add.: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,
Guangdong Province, China, 523808

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A
Conformity Assessment Body identifier: CN0048

VCCI facility registration number: C-20087, T-20088, R-20123, R-20155, G-20118

2.8. Measurement uncertainty

Test Item Uncertainty

Bandwidth 1.1%

0.86 dB (10 MHz < f < 3.6 GHz);

Peak Output Power (Conducted) (Spectrum analyzer) 1.38 dB (3.6 GHz < f < 8 GH2)

Peak Output Power (Conducted) (Power Sensor) 0.74 dB

0.74 dB (10 MHz < f < 3.6 GHz):

Power Spectral Density 1.38 dB (3.6 GHz <f < 8 GH2)

6.7 x 108 (Antenna couple method)

Frequencies Stabilit
a y 5.5 x 108 (Conducted method)

0.86 dB (10 MHz < f < 3.6GHz);

Conducted spurious emissions 1.40dB (3.6 GHz =< f < 8 GHz)
1.66 dB (8 GHzs< f < 26.5 GHz)
Uncertainty for radio frequency (RBW<20kHz) 3x10°8
Temperature 0.4°7C
Humidity 2%
Uncertainty for Radiation Emission test 4.70 dB (Antenna Polarize: V)
(30MHz-1GHz) 4.84 dB (Antenna Polarize: H)
4.10 dB (1-6 GHz)
Uncertainty for Radiation Emission test 4.40 dB (6 GHz-18 GHz)
(1GHz-40GHz) 3.54 dB (18 GHz-26 GHz)
4.30 dB (26 GHz-40 GHz)
Uncertainty for Power line conduction emission test 3.32 dB (150 kHz-30 MHz)

Note: This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.
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3. Equipment used during test

Equipment Mantgetis Model No. ([Serial No. Last Cal. o
er Interval
XIRF Connected Test (Tonscend RF Measurement System 4#)
Spectrum analyzer R&S FSV3044 101173 Apr. 13, 2022 |1 Year
Gilles el (e ST R&S CMW500  |117491 May 18, 2022 |1 Year
Communication tester
Vector Signal Generator |Agilent N5182A MY 19060405 May 18, 2022 |1 Year
Vector Signal Generator |Agilent N5182A MY48180912 May 18, 2022 |1 Year
RF Control Unit Tonsend JS0806-2 DDT-ZC01449 (May 18, 2022 |1 Year
gemp&Humi ZHIXIANG  [ZXCPIS150175170110.A  |May 26, 2022 |1 Year
Programmable L
JS
Test Software Tonscend JS1120-3 Ver.2.6.77.0518 [N/A N/A
X]Radiation 3#chamber
EMI Test Receiver R&S ESU 100472 May 18, 2022 |1 Year
Spectrum analyzer Agilent E4447A MY50180031 May 18, 2022 |1 Year
Active Loop antenna ECh‘Naerec FMZB-1519 |1519-038 Sep. 19, 2021 |1 Year
"o Broadband Schwarzbec|, ) g 9161|4034 Sep. 19, 2021 |1 Year
Antenna k
Double Ridged Horn Schwarzbec
Antenna K BBHA 9120D |02468 Nov. 29, 2021 |1 Year
Broad Band Horn Schwarzbec
Antenna K BBHA 9170 |790 May 06, 2022 |1 Year
Pre-amplifier CE:S M aY PAM-118A  |18040084 Sep. 02, 2021 (1 Year
Pre-amplifier Eg WO PAM-840A |461369 Apr. 11, 2022 |1 Year
Test software Audix E3 V6111 N/A N/A
&Power Line Conducted Emissions Test 1#
Test Receiver R&S ESCI 100551 Sep. 02, 2021 (1 Year
LISN 1 R&S ENV216 101109 Sep. 02, 2021 |1 Year
LISN 2 R&S ESH2-75 100309 Sep. 02, 2021 |1 Year
Pulse Limiter R&S ESH3-z2 101242 Sep. 02, 2021 |1 Year
CE Cable 1 HUBSER N/A W10.01 Sep. 02, 2021 |1 Year
LISN 3 gEHWARZBE NSLK 8163 (00017 Sep. 02, 2021 |1 Year
Test software Audix E3 V 6.11111b N/A N/A
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4. 26dB Bandwidth, 6dB Bandwidth and 99% Bandwidth

4.1. Block diagram of test setup

s ™
Control

EUT

Conmdral

Tonscent RF Measurement

4.3. Test Procedure

Computer ) podtis) P System
. ao(s) (Spectrum/SG / RF auto
Power . P"“’:r control unit)
Supply -
TEMPERATURE CABINET
Table
4.2. Limits
FCC Partl5, Subpart E
. Frequency Range
Test Item Limit (MH2)
26 dB Bandwidth 5150-5250
Bandwidth 26 dB Bandwidth 5250-5350
26 dB Bandwidth 5470-5725
Minimum 500kHz 6dB Bandwidth 5725-5850

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

Center Frequency

The centre frequency of the channel under test

Detector Peak
RBW For 6 dB Bandwidth: RBWzlqO kHz . .
For 26 dB Bandwidth: approximately 1% of the emission bandwidth.
VBW For 6 dB Bandwidth: VBW=300 kHz
For 26 dB Bandwidth: >3 RBW
Trace Max hold
Sweep Auto couple

(2) Allow the trace to stabilize, measure the maximum width of the emission that is constrained

by the frequencies associated with the two outermost amplitude points (upper and lower

frequencies) that are attenuated by 26 dB and 6 dB relative to the maximum level measured

in the fundamental emission.
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4.4. Test Result

Test Antenna Frequency OCB FL FH Limit Verdict
Mode [MHZ] [MHZ] [MHZz] [MHZz] [MHZz]

5180 16.690 | 5171.6317 | 5188.3215 Pass

5200 16.661 | 5191.6574 | 5208.3179 Pass

5240 16.687 | 5231.6379 | 5248.3251 Pass

5260 16.690 | 5251.6315 | 5268.3214 Pass

5280 16.669 | 5271.6564 | 5288.3253 Pass

11A Antl 5320 16.693 | 5311.6645 | 5328.3572 Pass

5500 16.682 | 5491.6653 | 5508.3469 Pass

5580 16.697 | 5571.6603 | 5588.3573 Pass

5700 16.695 | 5691.6643 | 5708.3598 Pass

5745 16.679 | 5736.6654 | 5753.3446 Pass

5785 16.667 | 5776.6954 | 5793.3626 Pass

5825 16.702 | 5816.6163 | 5833.3185 Pass

5180 17.770 | 5171.1064 | 5188.8761 Pass

5200 17.772 |5191.0888 | 5208.8609 Pass

5240 17.748 | 5231.1028 | 5248.8507 Pass

5260 17.788 | 5251.0829 | 5268.8707 Pass

5280 17.797 | 5271.0833 | 5288.8803 Pass

5320 17.780 | 5311.1193 | 5328.8993 Pass

1IN20SISO Antl 5500 17.808 | 5491.1210 | 5508.9293 Pass

5580 17.805 | 5571.1197 | 5588.9248 Pass

5700 17.807 | 5691.1092 | 5708.9167 Pass

5745 17.796 | 5736.1106 | 5753.9061 Pass

5785 17.806 | 5776.0982 | 5793.9041 Pass

5825 17.775 | 5816.0976 | 5833.8731 Pass

5190 36.677 | 5171.6348 | 5208.3121 Pass

5230 36.711 | 5211.7217 | 5248.4329 Pass

5270 36.689 | 5251.7072 | 5288.3961 Pass

5310 36.749 | 5291.6043 | 5328.3532 Pass

11N40SISO Antl 5510 36.822 | 5491.5691 | 5528.3914 Pass

5550 36.754 | 5531.5854 | 5568.3398 Pass

5670 36.830 | 5651.5799 | 5688.4096 Pass

5755 36.698 | 5736.5671 | 5773.2652 Pass

5795 36.803 | 5776.5512 | 5813.3542 Pass

5210 75.220 | 5172.4509 | 5247.6713 Pass

5290 75.105 | 5252.4795 | 5327.5847 Pass

11AC80SISO Antl 5530 75.250 | 5492.3640 | 5567.6138 Pass

5610 75.360 | 5572.3121 | 5647.6718 Pass

5775 75.287 | 5737.2846 | 5812.5719 Pass

Test Frequenc 26db EBW FL FH Limit :

Mode Antenna [I\?IHZ] ’ [MHz] MHZ] | [MHZ] | pvHz | Verdiet

5180 19.92 5170.04 | 5189.96 Pass

5200 19.92 5190.00 | 5209.92 Pass

5240 19.96 5230.08 | 5250.04 Pass

11A Antl 5260 20.04 5249.92 | 5269.96 Pass

5280 19.96 5270.00 | 5289.96 Pass

5320 19.92 5310.12 | 5330.04 Pass
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5500 20.12 5489.96 | 5510.08 | — | Pass
5580 10.88 5570.04 | 5589.92 | — | Pass
5700 19.92 5690.08 | 5710.00 | — | Pass
5745 10.84 5735.04 | 5754.88 | — | Pass
5785 10.96 5775.04 | 5795.00 | — | Pass
5825 20.00 5815.08 | 5835.08 | — | Pass
5180 20.28 5169.84 | 5190.12 | — | Pass
5200 20.28 5189.80 | 5210.08 | — | Pass
5240 20.24 5220.84 | 5250.08 | — | Pass
5260 20.40 5249.80 | 527020 | — | Pass
5280 20.20 5269.88 | 5290.08 | — | Pass
5320 20.24 5300.84 | 5330.08 | — | Pass
}IN20SISO | - Antl 5500 20.28 5480.96 | 5510.24 | — | Pass
5580 20.32 5569.88 | 5590.20 | — | Pass
5700 20.24 5689.92 | 5710.16 | — | Pass
5745 20.20 5734.88 | 5755.08 | — | Pass
5785 20.40 5774.84 | 579524 | — | Pass
5825 20.32 5814.84 | 5835.16 | — | Pass
5190 41.36 5169.28 | 5210.64 | — | Pass
5230 40.88 5209.60 | 5250.48 | — | Pass
5270 41.04 5249.60 | 5290.64 | — | Pass
5310 41.04 5289.52 | 5330.56 | — | Pass
11N40SISO | Antl 5510 41.04 5489.52 | 553056 | — | Pass
5550 40.88 5520.52 | 557040 | — | Pass
5670 40.96 5649.52 | 5690.48 | — | Pass
5755 41.20 5734.36 | 5775.56 | — | Pass
5795 40.96 577452 | 5815.48 | — | Pass
5210 81.44 5169.36 | 5250.80 | — | Pass
5290 81.44 5249.36 | 5330.80 | - | Pass
11AC80SISO | Antl 5530 81.28 5489.20 | 5570.48 | — | Pass ‘
5610 81.60 5569.20 | 5650.80 | — | Pass
5775 81.60 5734.20 | 5815.80 | - | Pass
Test Frequenc 6db EBW FL FH Limit .
Mode | AAntenna [I\(jIHz] ’ [MHz] MHZ] | [MHZ] | [MHz] | Verdiet
5745 1512 | 5737.40 | 575252 | 05 | PASS
11A Antl 5785 1516 | 5777.40 | 579256 | 05 | PASS
5825 1516 | 5817.40 | 583256 | 05 | PASS
5745 1516 | 5737.40 | 575256 | 05 | PASS
11N20SISO |  Antl 5785 1516 | 577740 | 579256 | 05 | PASS
5825 1516 | 5817.40 | 583256 | 05 | PASS
5755 3512 | 573748 | 577260 | 05 | PASS
LUPSISO | Antl 5795 3512 | 5777.48 | 5812.60 | 05 | PASS
11AC80SISO | Antl 5775 7520 | 5737.40 | 5812.60 | 05 | PASS
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4.5. Original test data
99% OBW:

11A_Antl_5180

MultiView =  Spectrum
RefLevel 2000dBm  Offset 263048 = RBW 300 kHz

- Att W0d8 SWT 1.0 ms ® VBW 1MHz Mode Auto Sweep
1 Occupied Bandwidth

10 dBm

Mi1] 721 d8m|
51814790 GHz

7
L.

‘;‘{,‘,‘ﬁy p’.l.“/ n~.’|'w.- i

Ul ot 35
Oy 7 g ﬁ_"‘l.\f T H\\n

(CF5.18 GHz

Span 40.0 MHz

2 Marker Table

[ 5.181473 GHz 7.21 dBm Oce bw
n 51716317 GHz -2.26 dBm Occ Bw Centroid
T2 51883215 GHz 291 dBm Oce Bw Freq Offset

16689735693 MHz
5179976597 GHz
-13.403 408 075 kHz

13:55:18 17.08.2022

17082022
weasuring. NNNENENNR LLRreer

11A_Antl_5200

MultiView =  Spectrum
RefLevel 2000dBm  Offset 2636 dB = RBW 300 kHz

- At W0d8 SWT 1.0 ms ® VBW 1MHz Mode Auto Sweep
1 Occupied Bandwidth

10 dBm

gt A,

Count 500/500

1Pk View
MIfI] 743 d8m)
51971230 GHz|

7
kLol

-30 dir + \ L
oS T

b oy L gy
AT WY "WJ'M
v

(F5.2 GHz

Span 40.0 MHz

2 Marker Table

[ 5197123 GHz 7.43 dBm Oce bw
n 51916574 GHz -3.38 dBm Oce Bw Centroid
T2 52083179 GHz 236 dBm Oce Bw Freq Offset

16660507016 MHz
5199987 628 GHz
12372058031 kHz

14:05:32 17.08.2022

o 1708202
weasuring NENENENR s

11A_Antl_5240
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22051321-2E04

Spectrum
Reflevel 20.00dBm OMfset 26.41dB & RBW 300 kHz
2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

P

M11] 6.70 d8m|
52014390 GHz

M

kel njm.’r\\famlfl"r

it

gl b Ly H N
e e

(CF 5.24 GHz.

‘Span 40.0 MHz

2 Marker Table

5.241439 GHz 6.70 dBm Oce Bw
5.2316379GHz -337 dm Occ Bw Centroid
52483251 GHz 2.95 dBm Occ Bw frl." Offset

16.68724274 MHz
5.239981483 GHz
18.517 354 324 kHz

14:10:09 17.08.2022

Measuring...

17082002
2
i e

11A_Antl_5260

Spectrum
Reflevel 20.00dBm OMfset 26.21dB & RBW 300 kHz
2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

A

5.2615180 GHz

:
Lol ,M.ﬁ“r'
A

: ."ir" 11
PTG,

U

(CF 5.26 GHz

‘Span 40.0 MHz

2 Marker Table

5.261518 GHz 6.42 dBm Oce Bw
5.2516315GHz -3.01 dm Occ Bw Centroid
52683214 GHz 4,05 dBm Occ Bw frl." Offset

16.689927071 MHz
525997648 GHz
-13.519 680 288 kHz

14:14:57 17.08.2022

Measuring...

11A Antl 5280

MultiView Spectrum
Reflevel 2000Bm  Offset 263008 = RBW 300 kHe
20d8 SWT 1.0l ms & VBW 1MHz Mode Auto Sweep

it

Mi1] 621 d8m|
52778820 GHz

wh ﬁh:

208 3 4 o
oo Mt TR

lt,ﬂh‘u’f I

L

(F5.28 GHz

Span 40.0 MHz

2 Marker Table

5.277882 GHz 6.21 dBm Oce bw
52716564 GHz -361dBm Oce Bw Centroid
52883253 GHz 391 dBm Oce Bw Freq Offset

16.668 347 267 MHz
5279950825 GHz
9.174 576997 kHz

14:18:58 17.08.2022

Measuring...

o 17082022
mmm M s

11A_Antl_5320
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22051321-2E04

u Spectrum
Reflevel 20.00dBm OMfset 26.25dB & RBW 300 kHz
2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

5319081 0 GHz

i

s0dim—H— A Al
A TR

AN
LG 1\"!,‘!]\‘, wl\ﬂwr N

CF5.32 GHz

‘Span 40.0 MHz

2 Marker Table

5319081 GHz 6.16 dBm
5311664 5GHz -3.57 dim
53283572 GHz 2.96 dBm

Occ Bw
Occ Bw Centroid

Occ Bw frl." Offset

16.692692422 MHz
5320010805 GHz
10.805 107 828 kHz

14:25:29 17.08.2022

Measuring...

17082022
2
mmm ™ s

11A_Antl_5500

u Spectrum
Reflevel 20.00dBm OMfset 26.06 dB & RBW 300 kHz
2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

TSPy

M11] 6.12 d8m|
5498961 0 GHz

i s ﬂj'w‘ '\"AL""I

Mg RATTN PR

T T

CF5.5 GHz

‘Span 40.0 MHz

2 Marker Table

5.498961 GHz 6.12 dBm
54916653 GHz 421 dfm
5.508 346 9 GHz 447 dBm

Occ Bw
Occ Bw Centroid

Occ Bw frl." Offset

16681572022 MHz
5500006077 GHz
6,076 993 818 kHz

14:28:56 17.08.2022

Mo NNNNEENER

#1802

11A Antl 5580

MultiView Spectrum
Reflevel 20.00Bm  Offset 265108 = RBW 300 kke
20d8 SWT 1.0l ms & VBW 1MHz Mode Auto Sweep

Mi1] 655 dBm|
55811590 GHz

o
"'?f{?*T’“.qu".’x.f\J it lli‘

L]
e

(CF5.58 GHz

Span 40.0 MHz

2 Marker Table

5.581158 GHz 6.55 dBm
55716603 GHz -3.21 dBm
5588 357 3 GHz 3.15 dBm

Qe B
Oce Bw Centroid
Oce B Freq Offset

16.696928 62 MHz
5580008812 GHz
8811869041 kHz

14:34:15 17.08.2022

o 17082022
weasuring. NNNENENNR LLRRT= Y2

11A_Antl_5700
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22051321-2E04

Spectrum
Reflevel 20.00dBm OMfset 26.35dB & RBW 300 kHz
2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

M11] 821 d8m|
5,697 8820 GHz

e

1y, ) R t.\WN
B T

)
J V‘J‘“ hham
LA

CF5.7 GHz ‘Span 40.0 MHz
2 Marker Table

5.697882 GHz 8.21 dBm Oce Bw 16.695497 402 MHz
5691664 3 GHz -1.73 dm Occ Bw Centroid 5.200012 081 GHz
5.708 359 8 GHz 1.34 dBm Occ Bw frl." Offset 12081027 357 khz

TRT
2
Measuring. NENERENNR LLBRETETEY]

14:38:32 17.08.2022

11A_Antl_5745

Spectrum
Reflevel 20.00dBm OMfset 26.60dB & RBW 300 kHz
2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

M11] 813 d8m|
57059190 GHz

il

7 ¢

. / \

b L ] A "lfw'
NCadiTAA Tl L

|
W

(CF 5.745 GHz ‘Span 40.0 MHz
2 Marker Table

5.745919 GHz 8.18 dBm Oce Bw 16.679 282156 MHz
5.736 6654 GHz -1.92 dim Occ Bw Centroid 5.745004 992 GHz
5753344 6 GHz 256 dBm Occ Bw frl." Offset 4992495515 khz

TRIT
2
Measuring. NENERENNR LU

14:43:16 17.08.2022

11A Antl 5785

MultiView Spectrum
Reflevel 2000Bm  Offset 26,73 dB = RBW 300 kHe
20d8 SWT 1.0l ms & VBW 1MHz Mode Auto Sweep

Mi1] 7.96 dBim|
57855180 GHz
el A,

Lo o)
MW M l‘L l\‘ﬂ"l‘\s'.ff}"!\.rlllfd

b L i4 b
A il el [

(CF5.785 GHz Span 40.0 MHz
2 Marker Table

5.786518 GHz 7.96 dBm Oce Bw

57766954 GHz -1.93 dBm Oce Bw Centroid
5793362 6 GHz 227 dBm Oce Bw Freq Offset

16.667 222901 MHz
5785028973 GHz
18573494951 kHz

P
veuor NN 0

14:48:06 17.08.2022

11A_Antl_5825
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22051321-2E04

MultiView Spectrum
Reflevel 20.00dBm  OMset 26.62dB ® RBW 300 kHz

- Att 2048 SWT 1.01ms ® VBW 1Mz Mode Auto Sweep

1 Occupied Bandwidth

WIfi]  725d8m

58234020 GHz

10 dBm

s Hy,wxr_r. I Ay
T T U L g

CFS825GHz . Span 40.0 MHz
2 Marker Table

5.823402 GHz 7.25dBm Oce Bw 16702159588 MHz
58166163 GHz -1.39 dBm Occ Bw Centroid 5.824967 403 GHz
58333185 GHz 3.35 dBm Occ Bwfrl.‘ﬂ Offset -32.597 161028 kHz

TRIE
2
Measuring. NENERENNR LLIRTEET]

14:52:27 17.08.2022

11IN20SISO_Ant1_5180

Spectrum
Reflevel 20.00dBm OMfset 26.30dB & RBW 300 kHz

. At 2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

1 Occupied Bandwidth

Mmif1] 6.89 dBm

51508390 GHz
10 dBm

e T e,
36 e T

F5.18GHz . Span 40.0 MHz
2 Marker Table

5.180839 GHz 6.89 dBm Oce Bw 17.769 683 227 MHz
51711064 GHz -2.95 dim Occ Bw Centroid 5.179951 282 GHz
5.188 876 1 GHz 239 dBm Occ Bwfrl.‘ﬂ Offset 8.717 646652 kHz

TRIT
2
Measuring. NENERENNR T soe

15:00:25 17.08.2022

11N20SISO_Antl_5200

Mult Spectrum

Reflevel 2000 6Bm  Offset 26358 = RBW 300 kHe
- Att 20d8 SWT 1.0l ms & VBW 1MHz Mode Auto Sweep
1 Occupied Bandwidth

10 dBm

P e

L L My

Proa T
S adh

(F52GH: ) Span 40.0 MHz
2 Marker Table

5.200873 GHz 6.52 dBm Oce bw 17.772085934 MHz
51910888 GHz -2.89 dBm Occ Bw Centroid 5199974 836 GHz
5.208 8609 GHz 288 dBm Oce Bw Freq Offset 25.163 564 767 kHz

o 17082022
weasuring. NNNENENNR LU ]

15:05:41 17.08.2022

11IN20SISO_Antl 5240
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22051321-2E04

MultiView *  Spectrum

Reflevel 20.00dBm OMfset 26.41dB & RBW 300 kHz
. At 2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep
1 Occupied Bandwidth

10 dBm

M11] 651 d8m|
52390810 GHz

T [
N

|~|f"|

‘{'w! ﬂ‘r”-'--u \J"v ',T“m"\- . .-.-\'

(CF 5.24 GHz.
2 Marker Table

‘Span 40.0 MHz
5.239081 GHz 6.51 dBm
5.2311028 GHz -2.95 dim
5.248 850 7 GHz 1.99 dBm

Oce Bw 17747891002 MHz
Oce Bw Centroid 5239976706 GHz
Occ Buw Freg Offset 23294408 272 khiz

Measuring...
17.08.2022

15:08:48

mmm s

1IN20SISO_AntL_5260

Spectrum

Reflevel 20.00dBm OMfset 26.21dB & RBW 300 kHz
. At 2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep
1 Occupied Bandwidth

10 dBm

i)

6.70 d8m|
52608730 GHz

oA
b e

o],

T
il

(CF 5.26 GHz
2 Marker Table

‘Span 40.0 MHz
5.260879 GHz 6.70 dBm
5.2510829 GHz -2.20 dBm
5.268 870 7 GHz 3.00 dBm

Oce Bw 17.787847812 MHz
Oce Bw Centroid 525976808 GHz
Occ Buw Freg Offset 23,192 443 077 khiz

Measuring...
15:42:11 17.08.2022

11N20SISO_Antl_5280

17082002
mmm o

Mult Spectrum

Reflevel 2000dBm  Offset 263048 = RBW 300 kHz
- At W0d8 SWT 1.0 ms ® VBW 1MHz Mode Auto Sweep
1 Occupied Bandwidth

1P

6.39 dBm|
52815180 GHz
10 dBm

wfT]
Fohrtnoertio, |

PV

) Mmﬂ.lm_.vr]aﬂ,ﬁ“{..
{pr—y l T

(F5.28 GHz
2 Marker Table

Span 40.0 MHz
5.281518 GHz 6.39 dBm
5.2710833GHz -289 dim
5.288 8803 GHz 241 dBm

Oce Bw 17.796952331 MHz
Oce Bw Centroid 5279981822 GHz
Oce Bw Freq Offset 18.177 545 492 kHz

Measuring...
15:46:19 17.08.2022

17082022
(L %

11N20SISO_Antl_5320
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22051321-2E04

MultiView *  Spectrum

Reflevel 20.00dBm OMfset 26.25dB & RBW 300 kHz
. At 2048 SWT
1 Occupied Bandwidth

1.01ms ® VEW 1 MHz _Mode Auto Sweep

Mmif1] 6.54 dBm
53190010 GHz
10dBm g E

If"‘";,gg-:!_"l“hf‘f"rw"’““ ‘]"‘U‘Hml w

IR
iy m‘“‘\'

CF5.32 GHz
2 Marker Table

‘Span 40.0 MHz

5319001 GHz 6.54 dBm
53111193 GHz -2.82 dim

Oce Bw 17.779959333 MHz
5328899 3 GHz 3.38 dBm

Occ Bw Centroid 5320009329 GHz
Occ Bwfrl.‘ﬂ Offset 9328 969 343 kHz

TORT
2
Measuring. NNNERENER s

15:50:24 17.08.2022

11IN20SISO_Ant1_5500

Spectrum
Reflevel 20.00dBm OMfset 26.06 dB & RBW 300 kHz

- Att 0d8  SWT

1.01ms ® VEW 1 MHz _Mode Auto Sweep
1 Occupied Bandwidth

10 dBm

54983620 GHz

S,

V= e oYY

gl
rewe

CF5.5 GHz
2 Marker Table

‘Span 40.0 MHz

5.498362 GHz 5.62 dBm Oce Bw 17808311081 MHz
5491121 GHz -3.48 dim Occ Bw Centroid 5500025125 GHz
5.508929 3 GHz 3.57 dBm Occ Bw frl." Offset 15.125030 531 kHz

TOR0IT
2
Measuring. NENERENNR L2

15:54:13 17.08.2022

11N20SISO_Antl_5580

Mult Spectrum

Ref Level 2000 dBm  Offset 26.51dB = REW 300 kHz
- Att 2043 SWT

1.01 ms ® VBW 1MHz _Mode Auto Sweep
1 Occupied Bandwidth

1P

Mi1] 6.23 d8m|
55813990 GHz
10 dBm T T

NP i

l'”'."’“%'ﬁ“' e

e

(CF5.58 GHz
2 Marker Table

Span 40.0 MHz

5.581399 GHz 6.23 dBm
5511197 GHz -2.72 dBm
5588 924 8 GHz 265 dBm

Oce Bw 17.80511181 MHz
Occ Bw Centroid

5580022 268 GHz
Oce Bw Freq Offset 12268410874 kHz

P
veuor NN U

15:56:01 17.08.2022

11N20SISO_Antl_5700
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22051321-2E04

MultiView *  Spectrum
Reflevel 20.00dBm OMfset 26.35dB & RBW 300 kHz

. At 2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep
1 Occupied Bandwidth

5.638521 0 GHz
10 dBm T T
i

_— e

B L

CF5.7 GHz

‘Span 40.0 MHz
2 Marker Table

5.698521 GHz 7.79 dBm Oce Bw 17807493122 MHz
56911092 GHz -1.06 dBm Occ Bw Centroid 5200012571 GHz
5.708916 7 GHz 1.61 dBm Occ Bw frl." Offset 12.970905 063 kHz

Wezsoring. INNNENNNR #1820

160153

16:01:54 17.08.2022

11IN20SISO_Antl_5745

Spectrum
Reflevel 20.00dBm OMfset 26.60dB & RBW 300 kHz
. At 2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep
1 Occupied Bandwidth
Mmif1] 729 dBm
» 5.744 2010 GHz
10dBm g E :

e

Jr AV "
JraTalAd ‘;”""U‘ﬂ”fﬁw‘ T " f“lll

(CF 5.745 GHz
2 Marker Table

‘Span 40.0 MHz

5.744201 GHz 7.29 dBm Oce Bw 17.795554978 MHz
57361106 GHz 099 dBm Occ Bw Centroid 5.745008 367 GHz
5.753906 1 GHz 227 dBm Occ Bw frl." Offset 8367395634 kHz

TRIT
2
Measuring. NENERENNR LU

16:07:03 17.08.2022

11N20SISO_Antl_5785

Mult Spectrum
Reflevel 2000Bm  Offset 26,73 dB = RBW 300 kHe

- Att 20d8 SWT 1.0l ms & VBW 1MHz Mode Auto Sweep
1 Occupied Bandwidth 1P
Wi 763d8m
57840410 GHz
10 dBm . . ¥
i

7
sl .1‘[‘““\_|W‘Jml‘l L

(CF5.785 GHz

Span 40.0 MHz
2 Marker Table

5.784041 GHz 7.63 dBm Occ b 17.805911 573 MHz

5776038 2 GHz -240 dBm Occ Bw Centroid 5785001123 GHz

5793904 1 GHz 2.58 dBm Oce Bw Freq Offset 1.122 678 446 kHz
weses . IENEEND

W2

16:11:23 17.08.2022

11N20SISO_Antl_5825
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22051321-2E04

MultiView *  Spectrum
Reflevel 20.00dBm OMfset 26.62dB & RBW 300 kHz
. At 2048 SWT 1.01ms ® VBW 1MHz Mode AutoSweep

1 Occupied Bandwidth
Mmif1] 7.17 dBm

58259190 GHz

10dBm .,
O ST

T
L

‘Span 40.0 MHz

(CF 5.825 GHz
2 Marker Table

5.825919 GHz 7.17 dBm Oce Bw 17.775 468009 MHz

5816097 6 GHz -233 dBm Occ Bw Centroid 5824985334 GHz

5833873 1GHz 218 dBm Occ Bwfrl.‘ﬂ Offset 14,665 536 208 kHz
#1820

Measuring. NENERENNR T gsE

16:15:51 17.08.2022

1IN40SISO_Ant1 5190
MultiView Spactrom .

Reflevel 20.00dBm  Offset 25868 ® RBW 1 MHz
- Att 20d8 SWT 1,01 ms ® VBW 3MHz Mede Aulo Sweep
1 Occupied Bandwidth

Mi(1] 9.77 déim|
5.1875220 GHz

)
o
r»vrmw'“t A, "l i,
LU

. '\'\'-\"

A

‘Span 80.0 MHz

CF5.19 GHz.
2 Marker Table

5187522 GHz 9.77 dBm Occ B 36677334192 MHz

5.171634 8 GHz -1.10 dBm Occ Bw Centroid 5.189973 442 GHz

5.208312 1 GHz 0.71 dBm QOcc Bw freg Offset -26.557 626 013 kHz
wesios. NNNENND % T

08:25:08 17.08.2022

11N40SISO_Antl 5230
MultiView Spectrum .

Reflevel 20.00dBm  Offset 2591dB ® RBW 1 MHz
- Att 20d8 SWT 1,01 ms ® VBW 3MHz Mede Aulo Sweep
1 Occupied Bandwidth

Mi(1] 997 déim|
5.2375820 GHz

(F5.23 GHz ‘Span 80.0 MHz

2 Marker Table

5.231592 Gz 9,97 dBm Occ b 36.711 268608 MHz

52117217 GHz 140 dBm Oce Bw Centroid 5.230077305 GHz

5.248 432 9 GHz 0.41 dBm Occ B Freq Offset 77.304 683 83 kHz
wessring. NNNNNND =

08:26:04 17.08.2022

11IN40SISO_Antl 5270
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Report No.: DDT-R22051321-2E04

Dongguan Dongdian Testing Service Co., Ltd.

MultiView Spectrum .

RefLevel 2000d8m Offset 2580 dB ® RBW 1 MH:z
& Att 2048 SWT  1.01ms ® VBW 3MHz Mode Auto Sweep

1 Occupied Bandwidth

Count 500/500

1Pk View

1] 10.11 dBm
52714390 Gz

D
20 dBn A

Span 80.0 MHz

(F5.27 GHz
2 Marker Table

36.688865354 MHz
5270051667 GHz
51.666 83713 kHz

oo NN U0

5271439 GHz 10.11dBm Oce Bw
5.251707 2 GHz 216 dBm Oce Bw Centroid
5288396 1 GHz 1.70 dBm Occ Bw Freg Offset

08:26:32 17.08.2022

11N40SISO_Antl 5310
MultiView Spectrum .

RefLevel 20.00dBm  Offset 257548 ® RBW 1 MHz

- Att 20d8 SWT 1.01ms ® VBW 3IMHz Mode Auto Sweep
1 Occupied Bandwidth L
Mif1] 1013 dBm
)

5.304 565 0 GHz

e

(F5.31 GHz. ‘Span 80.0 MHz

2 Marker Table

Oce Bw 36.748899199 MHz
530997877 GHz
-21.230132 374 kHz

" 17.08.202
wesis NN <=

5.304 565 GHz 1013 dBm
5.291604 3 GHz 081 dBm Qce Bw Centroid

5328353 2 GHz 0.58 dBm Occ B Freq Offset

08:27:02 17.08.2022

11N40SISO_Antl 5510
MultiView Spectrum .

Ref Level 2000 d8m  Offset 255448 ® RBW 1 MHz
- Att 20d8 SWT 1.01ms ® VBW 3IMHz Mode Auto Sweep
1 Occupied Bandwidth

Mi(1] 9.99 déim|
55130370 GHz

—— =

‘Span 80.0 MHz

CF5.51 GHz.
2 Marker Table

5513037 GHz Oce Bw 36.822 293487 MHz

5.4915691 GHz Occ Bw Centroid 5509980223 GHz

5.518 3914 GHz Occ Bwfreg Offset -19.777 032 157 khz
e WM 5L

08:27:36 17.08.2022

11N40SISO_Antl_5550
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Report No.: DDT-R22051321-2E04

Dongguan Dongdian Testing Service Co., Ltd.

MultiView Spectrum .

RefLevel 2000d8m Offset 2581 dB ® RBW 1 MHz
& Att 2048 SWT  1.01ms ® VBW 3MHz Mode Auto Sweep

1 Occupied Bandwidth

Count 500/500

1Pk
1] 1027 dBm
55550350 Gz

sapter A
Pl e

Span 80.0 MHz

(F5.55GHz
2 Marker Table

36.754390521 MHz
5543962617 GHz
-37.382 687 502 kHz

oo NN U2

5.555035 GHz 10.27 dBm Oce Bw
5.531585 4 GHz 1.36 dBm Oce Bw Centroid
5.568339 8 GHz 1.67 dBm Oce Bw Freq Offset

08:28:00 17.08.2022

11N40SISO_Antl_5670
MultiView Spectrum .

Reflevel 20.00dBm  Offset 25.02d8 ® REW 1 MHz

- Att 20d8 SWT 1.01ms ® VBW 3IMHz Mode Auto Sweep
1 Occupied Bandwidth L
Mifi]  951d8m

5.665 8440 GHz

e

CF5.67 GHz ‘Span 80.0 MHz

2 Marker Table

5.665844 GHz 951 dBm Oce Bw 36.829687144 MHz

5.6515799 GHz 133 dBm Qce Bw Centroid 5.669994 763 GHz

5.688 409 6 GHz 1.45 dBm Occ Bwfreg Offset -5.236 669 203 kHz
e NN 2

08:28:47 17.08.2022

11N40SISO_Antl 5755
MultiView Spectrum .

Ref Level 2000 dBm  Offset 26,1048 ® RBW 1 MHz
- Att 20d8 SWT 1.01ms ® VBW 3IMHz Mode Auto Sweep
1 Occupied Bandwidth

Mi(1] 921 déim|
5.752 7620 GHz

‘Span 80.0 MHz

C(F5.755 GHz
2 Marker Table

5752762 GHz 9.21 dBm Oce Bw 36.698038 502 MHz

5.736567 1 GHz -0.26 dBm Qce Bw Centroid 5.754916 148 GHz

5.773 265 2 GHz (.80 dBm Occ Bwfreg Offset -83.851538 123 kHz
e NN 2

08:28:51 17.08.2022

11N40SISO_Antl_5795
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22051321-2E04

MultiView Spectrum
RefLevel 20.00dBm  OMfset 2623 dB & RBW 1 MiHz
- At 2048 SWT 101 ms ® VBW 3 MHz

1 Occupied Bandwidth

Mode Auto Sweep

Count 500/500

1Pk View
MIfi]  935d8m
57969180 GHz

(F5.795 GHz

Span 80.0 MHz

2 Marker Table

5.796918 GHz
5.776551 2 GHz
58133542 GHz

9.35dBm
0.12dBm
034 dm

Occ B
Occ Bw Centroid
Occ Bw Freq Offset

36.803004 858 MHz
5794952 742 GHz
-47.257 B16 654 kHz

e

08:30:29 17.08.2022

11AC80SISO_Antl 5210
Spectrum [ - |

Reflevel 20.00dBm  Offset 25858 ® RBW 1 MHz
- Att 20d8 SWT 1,01 ms ® VBW 3MHz Mede Aulo Sweep

1 Occupied Bandwidth 1Pk

MI[l] 721 dBm
5215590 GHz

MultiView

-

0 dBor 7

ik f.,wm»k’\,"vi~lwm1.|u|\-‘l l\-Ww..u_m.LL,n N
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